(HjHusqgvarna

SPARE PARTS LIST

CHAIN SAWS
543 XP, 2013-03



CHAIN BRAKE & CLUTCH COVER

543 XP, 2013-03

543XP, 543XPG
A CHAIN BRAKE & CLUTCH COVER




CHAIN BRAKE & CLUTCH COVER 543 XP, 2013-03

1 577 43 38-01 CLUTCH COVER ASSY 1
2 577 43 39-01 CLUTCH COVER 1 1
3 51363 77-01 SCREW 1 1
4 51370 14-01 NUT 1 1
5 51363 79-01 GEAR 1 1
6 576 98 39-01 PLATE 1 1
7 576 98 41-01 SCREW T4x10-T27 2 1
8 576 98 38-01 COVER LID 1 1
9 576 98 40-01 SCREW T4x12-T27 2 1
10 576 98 35-01 BRAKE LEVER 1 1
11 57700 82-01 PIN 1 1
12 57919 02-01 RING 1 1
13 516 82 56-01 ARM 1 1
14 58049 08-01 BRAKE BAND 1 1
15 52107 54-01 ROLLER 1 1
16 516 82 66-01 BRAKE SPRING 1 1
17 51396 59-01 SPRING 1 1
18 576 98 42-01 WEAR PROTECTION 1 1
19 57596 08-01 NUT FLANGE M8xP1.25 2
20 577 43 64-01 DECAL 1
21 58164 73-02 HAND GUARD 1
22 576 98 45-01 SPRING 1
23 576 98 46-01 CATCH 1
24 576 98 49-01 SPACER 1
25 576 98 50-01 WEAR PROTECTION 1
26 52926 81-01 BOLT M5x9-T27 1
27 51328 71-01 WASHER 1
28 576 98 52-01 SPACER 1

1

29 526 83 45-01 SCREW



CLUTCH & OIL PUMP 543 XP, 2013-03

543XP, 543XPG
CLUTCH & OIL PUMP




CLUTCH & OIL PUMP 543 XP, 2013-03
Ref ~ PatNo  Descipion  Remak  QIYKT

1 52157 99-01 OILPIPE COMP 1
2 52158 00-01 FILTER 1 1
3 5136188-01 PIPE 1
4 576 98 53-01 BAR MOUNT PLATE 1
5 576 98 54-01 SCREW M4x10-T27 1
8 58500 60-01 CLUTCH ASSY 1
9 514 1974-01 SHOE 3 8
10 5850061-01 CLUTCH SPRING 1 8
11 5215794-01 BOSS 1 8
12 51362 57-01 PLATE 1
13 5139561-01 DRUM 325P 1
14 51423 94-01 RIM 1
15 51370 12-01 BEARING 1
16 52158 65-01 OIL PUMP SET 325P 1
17 51119 45-01 WORM 1 16
18 506 74 57-01 BOLT M4x16-T27 2
19 576 98 31-01 PUMP COVER 1
2

20 5215157-01 BOLT M4x12-T27



CYLINDER COVER

543 XP, 2013-03

543XP, 543XPG

C CYLINDER COVER




CYLINDER COVER

a s wWwN =

577 43 77-01
578 01 64-01
514 24 82-01
579 19 13-01
577 43 66-02

CYLINDER COVER ASSY
GROMMET

GROMMET

SCREW

DECAL

M5x14-T27

543 XP, 2013-03

I O N
-



CYLINDER PISTON

543 XP, 2013-03

543XP, 543XPG

D CYLINDER PISTON




CYLINDER PISTON 543 XP, 2013-03

576 97 70-01  GASKET

51090 46-01 BOLT M5x20-T27/P
51248 49-01 PIN

5817559-01 PISTON

579 02 97-01 PISTON RING

516 28 30-01 RING

577 4050-01 CYLINDER ASSY

0N O oW N =
ON N = o N



CRANKSHAFT 543 XP, 2013-03

543XP, 543XPG
CRANKSHAFT




CRANKSHAFT 543 XP, 2013-03

1 576 97 20-01 CRANKSHAFT ASSY 1
2 57902 98-01 NEEDLE BEARING 1
4 5137524-01 WASHER 2



MUFFLER 543 XP, 2013-03

543 XP, 543XPG FOR US/CAN ONLY
MUFFLER

FOR EU/JAPAN ONLY




MUFFLER 543 XP, 2013-03
Ref ~ PatNo  Descipion ~ Remak  QIYKT

576 98 21-01 BRACKET MUFFLER
516 96 09-01 NUT
576 98 12-01 MUFFLER

1 576 98 11-01  MUFFLER ASSY

2 576 98 20-01 SPARK ARRESTOR SCREEN 1
3 544 36 27-01 BOLT M4x8-T27 1
4 57918 37-01 GASKET

5 514 24 59-01 BOLT M5x70

6

7

8

AN = N =



CARBURETOR & AIR FILTER

543 XP, 2013-03

CARBURETOR & AIR FILTER

543 XP, 543XPG

G




CARBURETOR & AIR FILTER 543 XP, 2013-03

1 576 98 01-01  INLET PIPE ASSY 1
2 57918 71-01 GASKET 1
3 522 63 85-01 BOLT Mb5x12-T27 2
4 579 18 10-01 FLANGE 1
5 506 74 57-01 BOLT M4x16-T27 2
6 577 43 32-01 ROD 1
7 577 43 33-01 GROMMET 1
8 576 98 04-01 GROMMET 1
9 51379 46-01 CLEANER 1
10 577 43 35-01 AIRFILTER COVER 1
11 577 43 37-01 KNOB 1 10
16 57920 40-01 FUEL HOSE ASSY 1
17 57951 84-03 FUEL HOSE 1 16
18 57877 81-01 GROMMET 1 16
19 506 74 26-01 FILTER 1
20 5137508-01 COLLAR 1 16
21 576 98 07-01 MANIFOLD 1
22 5813562-01 SEAL 1
23 58037 01-01 BOLT 2
24 57919 13-01 SCREW 1
25 51378 93-01 PUMP 1
26 580 60 72-01 FUEL HOSE 1
27 576 98 06-01 THROTTLE ROD 1
28 51246 31-01 GROMMET 1
1

29 580 69 55-01 DECAL



CRANKCASE

543 XP, 2013-03

543XP, 543XPG
CRANKCASE

H

] . P
2, 57 ) ;.:.,. ;
i A\ % \
n Py MK
PR 7 TN

[t
|
.,WVV\.\}

3]




CRANKCASE 543 XP, 2013-03

1 51106 43-01 CAP ASSY 1
2 50504 61-01 GASKET 1 1
8 577 43 27-01 CRANKCASE ASSY 1
9 57716 74-01 PIN 2
10 51374 63-01 BEARING 1 8
11 502 84 91-01 BEARING 1 8
12 504 12 15-01 SEALING 1 8
13 58128 49-01 SEAL 1 8
14 51374 62-01 BOLT 2 8
15 516 96 19-01 AIR CONTROL BREATHER 1 8
16 51374 64-01 SEAL 1 8
17 576 97 62-01 GASKET CRANKCASE 1 8
18 57828 12-01 PIN 1 8
19 578 1967-01 FITTING 1 8
20 5215224-01 PIN 1 8
21 51538 81-01 BOLT M5x30-T27 6
26 513 56 04-01 DAMPER 3
27 512 4583-01 DAMPER 1
28 5215179-01 SCREW T5x16-T27 4
29 5138261-01 HUB CAP 3
30 51394 51-01 HUB CAP 1
31 577 8237-01 SCREW 1
32 5792102-01 CHAIN CATCHER 1
37 577 02 95-01 PIPE 1

1

38 57918 13-01 GROMMET



FUEL TANK

543 XP, 2013-03

543 XP, 543XPG
FUEL TANK

543XPG




FUEL TANK 543 XP, 2013-03

1 580 7591-01 TANK CAP ASSY 1
2 57951 80-01 GASKET 1 1
3 51375 15-01 BREATHER 1
4 514 20 14-01  GROMMET 1
10 577 43 46-01 HANDLE ASSY 543XP 1
11 58069 47-02 THROTTLE LEVER 1 10
12 505 04 80-01 SPRING 1 10
13 50504 81-01 SPRING PIN 1 10
14 51362 02-01 DAMPER(A) 1 10
15 5137502-01 HELPER(M) 1 10
16 577 43 54-01 ARM 1
17 583 9508-01 COVER 1
18 5215183-01 SCREW 1

1

19 580 73 30-01 SUPPORT



HANDLE

543 XP, 2013-03

K1 Hirbies




HANDLE 543 XP, 2013-03

1 577 43 58-01 FRONT HANDLE ASSY 1
2 5215180-01 SCREW T5x19-T27 4
3 51374 96-01 HELPER(P) 1



IGNITION SYSTEM

543 XP, 2013-03

543XP, 543XPG
L IGNITION SYSTEM




IGNITION SYSTEM 543 XP, 2013-03

1 576 98 23-01 FLYWHEEL ASSY 543XP 1
2 576 98 25-01 PAWL 2 1
3 514 24 09-01 SPRING 2 1
4 577 82 36-01 SCREW M5x12-T27 2 1
5 506 6144-01 WASHER 2 1
6 5850591-01 IGNITION MODULE ASSY 1
7 577 33 55-01 CODE 1 6
8 505 04 28-01 HUB CAP 1 6
9 512 44 40-01 HUB CAP 1 6
10 504 11 82-01 SPRING 1 6
11 57733 56-01 TUBE 1 6
12 52123 34-01 SPARKPLUG NGK CMR7H 1
13 506 74 57-01 BOLT M4x16-T27 2
14 506 68 94-01 KEY 1
15 51048 81-01 WASHER 1
16 514 2392-01 NUT 1
17 586 24 68-01 STOP SWITCH 1
18 576 98 30-01 CORD 1
19 51376 62-01 CORD 1

1

20 529 26 81-01 BOLT M5x9-T27



STARTER 543 XP, 2013-03

543XP, 543XPG
M STARTER




STARTER 543 XP, 2013-03
Ref ~ PatNo  Descipion  Remak  QIYKT

57743 41-01 STARTER ASSY

577 43 44-01 CASE

527 75 60-01 REEL

576 98 56-01 STARTER PULLEY

527 75 62-01 SPRING

576 38 33-01 SPRING CASSETTE ASSY

51536 71-01 SCREW

5277561-01 ROPE

537 23 25-01 STARTER HANDLE

10 576 98 59-01 AIR BAFFLE

11 57919 13-01 SCREW M5x14-T27
12 577 43 65-01 DECAL STARTER 543XP

00N OB WN =
- g a4

©
4 W — 4 4 4 4 4



543 XP, 2013-03

CARBURETOR DETAILS

Walbro HD-54B

543XP, 543XPG
CARBURETOR DETAILS

29




CARBURETOR DETAILS 543 XP, 2013-03

1 580 79 84-01 CARBURETTOR EU 1

2 520 9570-01 SCREEN 1 1
3 57949 21-01 COVER 1 1
4 51330 13-01 SCREW 1 1
5 514 24 27-01  GASKET 1 1
6 58539 98-01 DIAPHRAGM PUMP 1 1
7 52108 54-01 VALVE.INLET 1 1
8 514 24 28-01 GASKET 1 1
9 57949 22-01 DIAPHRAGM 1 1
10 516 98 00-01 SPRING 1 1
11 5853999-01 COVER 1 1
12 516 34 29-01 PLUG 1 1
13 52097 73-01 SCREW 1 1
14 514 24 29-01 LEVER 1 1
15 52097 74-01  PIN 1 1
16 578 91 30-01 CAP 2 1
17 578 91 28-01 SPRING 2 1
18 58024 21-01 NEEDLE 1 1
19 58540 00-01 SHAFT ASSY 1 1
20 57949 26-01 LEVER 1 1
21 520 7598-01 SCREW 1 1
22 580 24 24-01 SPACER 1 1
23 57949 28-01 SCREW 2 1
24 57949 29-01 VALVE 1 1
25 57949 30-01 SPRING 1 1
26 57949 31-01 VALVE 1 1
27 58129 80-01 SPRING 1 1
28 52097 88-01 SCREW ASSY 4 1
29 58129 81-01 SHAFT ASSY 1 1
30 58129 82-01 LEVER 1 1
33 58024 26-01 NEEDLE HIGH SPEED 1 1
34 52106 63-01 SPRING 1 1
35 5137928-01 SCREW 1 1
37 580 24 27-01 BALL 1 1
38 505 05 79-01 SPRING 1 1
39 580 24 28-01 PISTON ASSY 1 1
40 58129 83-01 SCREW 1 1

1

41 506 74 61-01  WASHER



ACCESSORIES 543 XP, 2013-03

543XP, 543XPG
ACCESSORIES




ACCESSORIES 543 XP, 2013-03

52153 29-01 WRENCH

580 6598-01 WINTER COVER

5794973-01 SPIKE

51363 56-01 DRIVER

584 40 91-01  ALLEN KEY T27

a s wWwN =
- 4 g





